Home Xli pinspotter section Xl pinspotter section 8270 pinspotter section 8230 pinspotter section Motors section Gearboxes section Ball returns section Bumpers section
 Part number: Table, Crank Shaft
Table, Crank Shaft Description:

8230 Table Crank Shaft, Control Chain & Cam Switches
NOTE: This site is no longer updated with new information.


Components
030 003 257 030 003 257 Coupling
030 006 070 030 006 070 Clamp Stud
000 022 296BG 000 022 296BG Insulator, Switch, Bag of 10
000 022 811 000 022 811 Pillow Block, Sweep Rocker Arm
000 024 657 000 024 657 Spring, Cam Lever
000 026 042 000 026 042 Micro Switch
760 017 036 760 017 036 Terminal, Amp, Straight
810 227 280bg 810 227 280BG Screw, Socket Head, #6-32 x 1-3/4", Bag of 10
810 266 200BG 810 266 200BG Screw, Socket Head Cap, 3/8-24 x 1-1/4", Bag of 10
810 266 320 810 266 320 Screw, Socket Head, 3/8-24 x 2"
- This screw is now obsolete with no cross-reference. We are unable to supply this part any longer.
835 549 002BG 835 549 002BG Nut, Hex Jam, 1/4-20, Bag of 10
839 527 002BG 839 527 002BG Nut, Flex Lock, Thick, #6-32, Bag of 10
839 750 002BG 839 750 002BG Nut, Flex Lock, 1/4-28, Bag of 10
844 049 002BG 844 049 002BG Nut, Stover Lock, 1/4-20, Bag of 10
907 000 900BG 907 000 900BG Key, Hy Pro 910, Bag of 10
951 164 002BG 951 164 002BG Washer, Split Lock, 3/8", Bag of 10
963 400 002BG 963 400 002BG X-Washer, 3/16", Bag of 10
Top | Back | Home